- Simplicity

INSTALLATION INSTRUCTIONS
&
PARTS LIST

ELECTRIC STARTER

FOR

BROADMOOR
RIDING TRACTOR

_ 234547500 .
' "SIMPLICITY MANUFACTURING COMPANY, INC,

jera -



Befora beginning te install the Starter-Gencrater, oarefully
read the fellowing instruetions to acquuint yoursalf with the
parts &nd the assombly sequence requlred.

1. Remove the haod from the tractor.

2. HRemove the four long hex nuls that attach the rewind
Btarter to He engine shroud. Refer to Fig..l. Remove
the rewind starter asscmbly from the enploe shroud.

ENGINE SCHROUD

Freure 1

3. Rewmove the starler ratchet and =creen assembly from
the and of the engine crankshaft by gently rapping A acrew
driver apainzt the hex sorews #1, Fig. 2. This arreen
and ratchet assembly s removed in a coutte r-clockwise
directlon. Take oot the feur starter mounting studs £2,
Flg. 2. by removing the nuts from the studs, Thread the
flywheal nut ~CCr {refer lo the exploded -view on page A)

aver the cod of Lhe erankshaft in place of the ratchet
agsembly.

C )

]I KOUNTING STUDS
. L .

Figue 2

4. Bglt the large flywheel pulley #1, Fig. 4, to Lhe hub of
the fIywheel, using two 5/16°7-18 % 2741 long hex capserows
#2, Fig. 4, and 5716 lockwashers. Romove (he hex cap-
serew #3, Flg. 4, from the front support heackst #4, Fig. 4.
Install the generator support and helt temsion hracket ¥3,
Fig. 4, a3 shown, with the plain round hole in place behind
the front support hracket #4, Fig. 4, and legsely socure with

1, f i ]
I

STARTER_GEWERATOR
HOUNTING BRACKET

T RISl 1%
HEX CAPSCREWS

&
LOCKWASHERS

Frgure 3

the previooaly removed capserew, Altochibe starier-gen -
crator mounling bracket as shown in Fig. 3, by meaps of
two 5/16'-18 x 1-3/4" long hex capscrews and if1Gn
lockwashers. Tighten securely andmaowitthe glarter-gepn-
eralor to the mounling bracket with twao 5/16°7-18 x 8090

long hex capscrews and 53/16' lockwashers anl 5/167-14 -

hex nuta.  Attach the alotted end of the generaior supiport
and belt lension bracket to the startor genevator at poind
#6, Fig. 4, with one 5/167-18 x 3/4" lone hox capscrew,
§/16' plain washer, and 5716 lockwasher.  Leave this
capacrew only (inger-tight 1o allew for later Ll tenslon
adjustment.

5. Attach Lhe voltage repulator support bruacket to the
egtine shroud theough the slotted hole in (e hracket, with
one 1/4*-20 x 5/8" long hex hex capscrew, 1/4% Plain
washer, amd 1/47 lockwasher as showr at #1, Fig. 5.
Attach the other end of the bracket inthe starter-generator
by means of the upper starter gencrator maownting lott.
See #2, Fig. §. Plave the screen, & pulley assemhly, =3,
Flg. 5, over the flywheel pulley with the moentlng holes
aligned and seetrs with lwo 5/167-18 x 34 lowe hex
capscrews, ¥, Fig. 3, and 5716" lockwashars. Tighten
securely. Instell the starter penecator drive helt =5, Fly.
9, over the generator pulley and over the flywheel pulley.
Tighten the starter-generstor support bracket #3, Fig. 4,
and pull the starler-generaior oul to apply tehsion on the

drive helt. Tighten screw #6, Fiz. 4, 1o hold proper belt
tension.




T
MOUNT STARTER SWITCH HERé

e

i

HOUNT AMMETER HERE
b

8. Flaoe Lhe pelley puand over the mounting bracket gz

shown in #1, Fig. 6, and s8cure in place with two 1/4*"=20 - .

X 5/B" lgng hox capserews and 571687 lockwanhars ot #2,
Fig. €. Imstall the voltage regulator #3, Fig. &, over the
remaining hrackst holes a5 ghown with three terminals
facing forward. Before pultlng the vollage ropulolor in
place, attach one of the equal length smatl diameter wires
to the teiminal located on the wndersbde of the voltage
regulator. Secure the regulator to the bracket with two
1/41=20 x 578 lone hoex capscorews and 1,/4% Jookwaszhers.

Figure &

7. Remocwve the large and small beiton pleps Erom the lelt

side of the dash panel. Bemove from rear of panel to pro-
vent lnjury topanel finlsh. Refor to Fig. 7.

Inatell the Ammoter on the front face of the dash panel

through the large hole and fasten from the rear gide with
mognting bracket S*BU' shown on the exploded-view on Page
6. Secure mountlng hracket with (wo 38716 hox nuts and
lagkwathersz. Install the starter switch from the rear of
the panel. Securs the flange of the slacter switch in place
over two studs welded to the back of panel, using twe hex
nuls and lockwashors.

F.rgure ?

N

3. At this point 1l will be neeessary for you Lo refer to the
exploded —-view illustration of the starter-senerator syslem
for proper ldentification of paris culled out in the following
paragraphs. As previously mentloned at the polnt of in-
stallation of the voltege regulutor, twe small diameter wites
of equal length ate furnished withthe starter -generator kit,
ons has been fustaned to the terminal on the underside of the
veitage repulator, and Lthe ethar small diameter wire iz to
I fastened to the YF' terminal onthe frone of the voltage
regniator.  Slip the. smaller dizmeter rublwr terminsl
cover over the end of wire connected to the underside of
the voltage repulator amed attach wice to 4 ferminal on
the starter generator as shown at #4, Fig. 8.

Puasg the wire Erom the “*F** terminol on the voltage ropu-
later and one énd of the long fabric covered wire through the
larger dlameter rubber torminol cover ant connect to the
“F** terminal of the atarter-generator. 3Jecure with hex
mite And leckwashers. Slide Lthe terminul covers in place
oyel the torminals of wires and starter-generator as shown
&t wd, Fig. 6.

Attach the O-shaped lerming] onthe end of the longeat amall
dizmeter wire to the “Bait* terminal on the voliafe remgu-
lator and pass Lthe ciher end of the wite hehind the statter
support racked and under the eylivder cooliog lins of the

-engine, to the lett side of the tractor and hack thrcugh the

rubber grommet in tho fuel lunk sepport bracket., Note
that the ignition shorting runs through the same grom et
Comnect the eod of the wire to the right terminal of the
ammeter {as viewed [rotm the rear of the tractor) and
secute Wik kex nut and logkwuysher.

The Free end of the long [ohele coversd wire follows the
sarme puth from the A" terminal onthe starier-generutor
and down under the enpine cylinder fins lowards the 1eft
side of the tractor wni through the grommet in the fuel tank
support hrackel. Alkach the end of the [abric corerad wite
Lo the right hand terminal of the starterswitch {as viewed
Irotn the rear of the Lrsclor) sod seceure with a hex gk
and {ockwasher.

Seleet tho laow mobher coversd battery oshle S22 and
attach the smalt terminal end alonp with the larper terminnl

- pnfl of the short wite B2, with fuze holdet to the left hand

termmingl of the starior switch { as viewed [rom Lhe rear of
the tracter ). Secure with hex nut and loclkwssher. The
other shorl wlire 'CG" is connected to the left hand termin-
#l of the ammeter { as viewesd from the rear of the tractor ).
Secure with hex nut and lockwasher. Inatall igse and balder
in ¢lip on left side panel as shwwn in Figeres B,




inatall the battery support bracket *BD* a5 shown, hetween
the steering column suppert and the fuel tank suppert. See
details ob Page 5. Use four hex capscrews, lockwashers,
and hex nutz to secure Lhe huttery bracket in place. Charpe

the ballery aceording to the Battery Maoufacturerts In-
alructiona.

Dlace the battery in position hetween Lhe fuel tank and the
dash panel, with the hattery resting on the hatlery support,
The termtnals of the battery are toface toward the roor of
the tractor. Comeel the batlery clamp of the heuyy cable
#1, Flg. &, from the starter swilchtothe posilive terminzl
ol the hattery. Install the batlery hold-down bracket as
shown st #2, Fig. 8. Dlace the tertningl of the ground wire
=3, Fle. &, over the hex capserew holding Lhe hattery clamp
in positionand secure with bex nut and lockwasher. Connect
the pround wire Lo the battery (nopative terminal) ag shown
al 4, ¥ig. 8. Re-cheek ailtermingl connections for tight-
negs and place the battery insulatlon sheet over the battery
hendlng the ends of the ipsulation to wrap down over the
encls  of the batiery. Replace and fagten the tracior hood.

Figyre &

IHSTALL THE {4] FELT GASKETS TO THE GAS TANK AND TO THE DASH ASSEMBLY
AS SHOWH AT x5, FIts. &.

STARTING INSTRUCTIONS

1. Sit oo the tracter sesl, and insert ignition Yoy into awilch,

2. Depreas the clutch pedal with the right (oot until the bake
is applied 16 the wheets,

3. 5hijt the tmmemiesion inte Neutral position.
4. Movo Lhe choke lever to ON position.
3. Move the throttle control to aboutl % ON pozition.

6. Depress the sterler swiltch button and allow the starer to
crunk Lthe enging.

7. A3z the engine fires, release the slarter buttan, ond slgwly
decrease the amount of choke unli! engine runs withaot choke.

8- Regulate the throttle lever to pive desired engine speed,
shift transmission into gear, and rolease cletch pedal o allow
trector Lo move, -

Tha Startor-Generater, Vallage Regelatar, and Igaition Switch ore preducts of
Delco=Remy, and are serviced by outharized UNITED HOTORS SERVICE dealers,

Fer the uddress of yeur neorest UMITED MOTORS SERVICE deoles, rafer to the
“Yellow Poges'” ol your teleghone diracrary.




— EATTERY IHSTRUCTIONS -e—

With praper cora this battery shauld give the tomg sereice life buils inta L

A buttery which daex not function properly is net necsssarily worn oot or defact-
iva. It m&y only need o gogd recharge,  Therelars, if battery Hrooble is suss
preted, o full recharge and 1ot by o compelent Botary mon is recommended,

Futting Ory-Chargad Batteries in Serrice

- Baenove wicks or thpe covering from vent hole In filler cops.  Moks sure venl
hales we open so botiery gosex producad when battary is ehanging con escope,
IF s#eassary, ron o fine wire in vent hale to be sure |Y is opan and Fras of all
shslructens.

Fill bottery with 1 285 apecilic grovity efectrglyte or acid te proper leval or
3715 inch obeve plotes ond aspacstors oxsuming roam, battery, ond slactralyts
lemperabre |5 709:- 1007 Fahradheil.

Aflgw hattery fo sat for 20 minutes.  Baitery can then be instalied but 1o abtain
best resubls ond maximum eapacity, ploce boltery on chorge after the 20-mlnule
satfing petiad of & amperes vntil grovity ceading i 12651775, If raom, battery
and afeciralyte temperatures ore below. narmal o lenger cherglog pariad will ba
mondatory 1o bring the specific grovity up to 1285 1,275,

Warnlng

Under no conditions should battery ba filled more than 3716™ over the plates.
We connat be responsible for damages if this warning is not ohserved.

Care in Service

A hydrameter {est of the batiery salution showeld be made menthly. |F the specilic
gravily ez [ 225 or less, tha hattery shewld be remesed and thorooghly e
chargad. A1 the some time the solution lovel shauld be examined ond distilled
woltr added when n=cessory to retoin the lovel of 3716 over tha plotes.  When
reesasarty to add diatifled water it should always be done jusl prlor to recharging
1o mlx the added waler thavoughly inta the solulian.

When recharging is necescory and weer doas aok have hla ews charging aguipment,
he ahould raquesl smrvice stotion to sfow charge the Battary a1 a vals of £ ta &
ampares.

Any eollaction of grease or ony other spbstonce shewold be kapl ramoved fram the
top af the battery and the lop kept dry ond clean ot oll timas, The hattary

shauld be kept snug in it1s erodle and ol permitted to get losss, |1 camoved for

charging, it should be fostsned back in sneply snough 1o pravent any movesest
when inuse,  Yent gaps shauld be kepi light ond the mofl vert heles o top or
side of cop be kapt apan of all times Io paemit escopoge of gosas Formad In the
battery.  Core should be exerclsed nat ta ovecili the bati=ry af ony time ond ta
olways retoin 34146 of selution abava the plates.

Winter Eare

|F battery will pot be wsed during the winder months i should be remaved and
stored in e cool, dry ploce,  Any colleetion ol grease or other sybstonce choyld
be removed Fram the top of the batteey.

Tha battery must be rechorged monthly er whemswer the hydrometer reods lesa
thon 1,225, Before reinstalling the bolfary ia the spring, it xbould olwoys be
given o tharough rechorge,

i

Coreespondence copcerning the Battary is to be oddrassad te:

WISCO DIVISI0N,
The Electric Starage Batrery Ce.
1222 1Hh Strem

Ratine, Wistonain




ELECTRIC STARTER-GENERATOR SYSTEM

To Under-Side of Yollage Regolotar !

“BaH. "™

Voltoge Reguleror

" Amrawter
| Fuore

]— Srartar Swifch

Starier-Zensratar

H = .




PARTS LIST

Ref. Part

Letter Wa. Dicacrlption
A 122136 Metor-Gencrator
B 122132 Gencralor Pulley
= 122117 Gable [ Generator to Switch )
D 122023 Terminal Cowver
E 17211% Wire
F 122116 Terminal Cover
G 122120 "y'-Ralt
H FOS023 Hex Capsorew, 5716"-18 x 1-3/4" 1g.
I Faooni Lock Washer, 5/16"
E 717001 Hex Nut, Full, 5/16"-18
L 122044 Voltane Regulator
[yt 122133 Regulator Bracket
N 705015 Hex Capsarew, 1/4"-20 = 5/B 13,
P 123172 Fuse = 20 Amp
0 106582 Fett Gugket
R 122137 Pulley Guard
] 705015 Hex Capserew, 1/41"-20 x 5/B" 1y,
T T1E}22 Tinnerman Nut
%) 122134 Adjustiment Strap
v 705017 Hex Capscrew, 5/16%-18 x 3/4" ]g.
w FLOQ0Z Plain Washer, 5/18"
x 720001 Lock Washor, 5/16"
¥ 122194 Battory
FA 122125 Battery Cahble
BA 122130 Ground Cable
BB 156228 Rattery Support
BG FOSO15 Hex Capscrew, 1/4"-20 % 5/8" 1g,
BD FEOO03 tosk Washer, 1/4"
EL 7170035 Hex Nut, Full, L/4"-20
BF 156045 Battery Clamp
Bi3 705030 Bex Capsorew, 1/4"-20 x 374" 19.
BH 716004 Plain Washer, 1/4"
B 720003 Lack Washer, 1/4"
BX 717005 Hex Nut, Full, 1/4"-20
BL 122121 Battzry Insulation
BRA 122046 Starter Swikch
BN 122118 Wire { Gtarter Switch to Regulator )
BF 1221340 Wire {fuse te Ammeter)
BO 720002 Lack Washer, 3/8"
BR 717003 Heox Wut, Full, 3/8"=186
Lt 720003 Lock Washer, 14"
BT 717005 Hex Nur, Full, L/4"-20
BT 122131 Atnmater
By 1231538 Clip, Fuse
BW 705017 Hex Capscrew, 5/167-18 ¥ 3/4" lg.
BX 7200434 Lock Washor, 1,4
BY 1221RE Pultey and Sureen
BE 122122 Pulley. Electric Starter
CA 715053 Hex Capscrew, 1/4"=20 x 2=1/4" 1g.
e 720001 Lack Wazsher, $/16"
oo 122123 Flywheel Nut
ch 122126 Etarier Mounting Bracket 6 HP Coly { 122189 T HIY Only )
CE TOL023 Hex Capsorew, 5/16"-18 x 1-3/4" la.
CF 720001 Lock Wasner, 5/16"
CG 122131 Wire {fuze to Starier Switch)







